
Drinking Water State Revolving Fund 
Project Plan

City of St. Clair

Project No. 210443
May 19, 2021

Review Draft



St. Clair Drinking Water State Revolving Fund Project Plan

Prepared For:

St. Clair, Michigan

May 19, 2021
Project No. 210443

Review Draft



Table of Contents DRAFT Fishbeck | Page i

Z:\2021\210443\WORK\REPT\ST CLAIR DWRF PROJECT PLAN.DOCX

1.0 Introduction.......................................................................................................................................................1

2.0 Project Background ...........................................................................................................................................2
2.1 Delineation of Study Area....................................................................................................................2
[...]
at a 2.0 mgd rated capacity. To restore the plant rated capacity to 3.0 mgd, there is a need to add a fourth filter.

2.6.3.2 Filter Media and Equipment

There is a concern that filter media characteristics may have changed over time as there has been a notable loss of 
filter media. In the 2018 Sanitary Survey, EGLE recommended that each filter have a core sample collected from 
the existing media and analyzed to determine the media depth, effective size, and uniformity coefficient.

The WTP has three granular media filters that are dual media, meaning a combination of sand and anthracite. The 
filters have 18 inches of anthracite above 12 inches of filter sand. The filter media appears to be original to the plant 
constructed in 1978, but the plant has recently had to add anthracite to top off their filters due to media loss. The 
three filters are rated for a design filtration rate of 3 gpm/ft2 and have a capacity of 1 mgd each, which gives the 
WTP a total capacity of 3 mgd. The filters are equipped with rotary surface wash mechanisms, which is an older 
technology that churns up the top portion of the media bed but does not scour the entire media bed. The filters 
also have their original underdrains. Filter performance still appears to be very good with average filtered water 
turbidity being 0.070 NTU, with a range of 0.04 to 0.19 NTU. This is acknowledged in the Sanitary Survey with the 
major concern being the yearly need to add media.

It is anticipated that a small percentage of filter media will be lost during filter backwashing. The media expands 
during backwashing which can lead to media being lost as it is carried by the backwash water. Variables that 
influence media loss such as backwash flow rates and trough depth were recently evaluated in the Water Treatment 
System Improvements Study report from February 5, 2021. Based on that analysis, it appears that neither the flow 
rates nor the trough depth is the cause of significant filter media loss. 

Another potential reason for filter media loss is that the media can degrade as it ages. Over time, the filter media 
can break down into finer particles the more times it is backwashed. If these particles become too fine, they can be 
carried more easily out of the filter during backwashing. Mudballs are also an issue with aged filter media, which 
are formed when coagulant and particles attach to filter media resulting in a mass that is difficult to remove or 
break up. Cracks in the media can also form over time. These issues can cause backwash non-uniformity resulting 
in localized high velocities that can increase the potential for loss of media. 

Lastly, due to the age of the filters, the underdrains may also be a cause of media loss. It is possible that the 
underdrains are partially clogged, leading to backwash non-uniformity and increased head loss through the filter.



May 19, 2021 DRAFT Fishbeck | Page 17

Z:\2021\210443\WORK\REPT\ST CLAIR DWRF PROJECT PLAN.DOCX

2.6.3.3 Backwashing Redundancy

The WTP has one backwash pump used for filter backwashing. Under normal operations, the backwash pump draws 
water from the filter clearwell and pumps it back through the wash water piping to the filter underdrains, through 
the filter media, over the wash water troughs, and to the filter drain. Wash water is then conveyed to the 
wastewater storage tank before being slowly discharged to the sanitary sewer. The plant initiates a low-wash rate 
for a few minutes to slowly begin the backwash process. The normal (or high) backwash rate is set to 20 gpm/ft2 or 
4,670 gpm and washes the filter for 15 minutes. This rate and duration meet the minimum requirements of Ten 
States Standards. There is a backwash rate control butterfly valve on the downstream side of the wash water meter 
to control the backwash rate. The backwash pump is a 50 hp, single speed, vertical turbine pump with a design 
operating point of 4,670 gpm at 26 feet total dynamic head (TDH). 

St. Clair’s plant is like many other water plants that only have one backwash pump. However, many other plants 
also have the redundant ability to backwash using system water. St. Clair’s WTP does not currently have this 
capability, as the high-service pumps discharge directly to the elevated storage tank and distribution system. 

To improve reliability, there is a need for providing some redundant alternative to the existing backwash pump for 
filter backwashing. As a surface water plant with a river as the source water, there is potential for turbidity spikes 
and decreased filtration capacity. If this occurs when the backwash pump is out of service for routine maintenance 
or emergency repair, the plant will not have standby backwash capability which could lead to diminished finished 
water quality. 

2.6.3.4 Filter Control Valve Actuators

There is limited communication between the filter valves and the control system, so there is a need to integrate 
the valves into the SCADA system. The existing filter open/close control valves installed on Filters Nos. 1 through 3 
are Pratt Positron electric actuators for the 12-inch filter influent butterfly valve, 16-inch wash water butterfly valve, 
and 20-inch filter drain butterfly valve. The surface wash valves are 4-inch plug valves with Pratt Positron electric 
actuators. These valve actuators are original to the plant built in 1978. The valves are controlled remotely through 
the existing SCADA system. A remote valve control panel is installed on the wall in the pipe gallery that has open 
and close indication lights and the ability to open and close the valves locally with switches. There is currently no 
position feedback for these valves to SCADA and position indication is only shown through the remote valve control 
panel or through the valve position indicator. The valve actuators are at the end of their useful life and need to be 
replaced. 

The filter effluent valves and backwash rate control valve are modulating duty actuators that throttle to maintain 
an operator input flow rate for each filter, which is measured by the adjacent venturi flow meter. The existing 
modulating duty valve actuators (model number RCS MAR-250-60-4) are installed on flanged butterfly valves: 8-inch 
for the filter effluent valve and 14-inch for the backwash rate control valve. These actuators were provided with 
the venturi flow meters as a package and appear to be original to the plant from 1978.

The filter-to-waste valves are manually operated 3-inch plug valves. These valves can be opened after a filter is 
washed to prevent the initial turbidity spike normally experienced after backwashing. This process allows the filter 
to ripen prior to putting the filter back into service. Filter-to-waste is currently not utilized at the plant, due to the 
inability to control the valve remotely. The process typically floods the basement level floor due to not having 



May 19, 2021 DRAFT Fishbeck | Page 18

Z:\2021\210443\WORK\REPT\ST CLAIR DWRF PROJECT PLAN.DOCX

adequate capacity in the basement sumps to pump the water to sanitary. There is a need to install a 
remote-controlled electric actuator on the filter-to-waste drain line to utilize this process.

An inventory list of the filter control valves and actuators is shown in Table 8.

Table 8 – Existing Filter Control Valve Inventory

Valve Function Valve Size and Type Actuator
Actuator 
Function

Valve Control 
Panel

Total 
Quantity

Filter Influent 12” Butterfly Electric Open/Close Y 3
Filter Effluent 8” Butterfly Electric Modulating Y 3
Drain 20” Butterfly Electric Open/Close Y 3
Wash Water 16” Butterfly Electric Open/Close Y 3
Surface Wash 4” Plug Electric Open/Close Y 3
Filter to Waste 3” Plug Manual - N 3
Backwash Rate Control 14” Butterfly Electric Modulating Y 1

2.6.3.5 Filter Transfer Pumps

After filtration, filtered water is conveyed to the clearwell, where it is pumped via transfer pumps to the ground 
storage reservoir. The existing transfer pumps are listed in Table 9. The pumps have a firm capacity of 3.0 mgd, 
which assumes the largest pump out of service.

Table 9 – Existing Transfer Pumps
Pump No. Model Size (hp) Flow (gpm) TDH (feet) Control

1 Peerless 14MC 20 1,050 57 Constant Speed
2 Peerless 14MC 20 1,050 57 Constant Speed
3 Peerless 14MC 20 1,050 57 Constant Speed

The transfer pumps are original to the plant, so they are past their useful life. They should be replaced to improve 
reliability of the plant. 

2.6.4 Chemical Feed Systems

2.6.4.1 Disinfectant Feed Point Addition

The City has a post-filtration chlorine feed point in the filtered water transfer piping but does not currently have 
the capability to feed disinfectant to the process stream after the ground storage tank. A disinfectant feed point is 
needed for the tank discharge prior to the high service pump suction header. The Michigan Safe Drinking Water Act 
requires surface drinking water plants to provide a residual disinfectant concentration of 0.2 mg/L or higher to the 
distribution system. The City’s targeted WTP chlorine residual is 1.5 mg/L. Insufficient chlorine residual can occur if 
the residual diminishes while stored in the storage tank or an inadequate chlorine dose is applied at earlier states 
in the treatment process. Adding a feed point on the ground storage tank discharge (prior to the high service 
pumps) would ensure that there is sufficient disinfectant residual leaving the WTP to the distribution system, thus 
improving the system’s reliability.

2.6.4.2 Chemical Feed SCADA Improvements

Modern water treatment plants allow operators to monitor and adjust chemical doses through their SCADA control 
systems. Often chemical feed adjustments are done automatically based on changes in flow. The St. Clair WTP does 



May 19, 2021 DRAFT Fishbeck | Page 19

Z:\2021\210443\WORK\REPT\ST CLAIR DWRF PROJECT PLAN.DOCX

not have this functionality as the chemical feed system is not currently connected to the plant SCADA system. The 
current operation requires that staff manually monitor and control the storage tanks and feed pumps. 

St. Clair utilizes three different chemical feed systems for producing treated water: sodium hypochlorite for 
disinfection, aluminum sulfate for coagulation, and hydrofluorosilicic acid for fluoridation of finished water. 

The sodium hypochlorite chemical feed system consists of three 400-gallon bulk storage tanks, one magnetic drive 
transfer pump, one 55-gallon day tank, and two peristaltic chemical feed pumps. The bulk tanks are filled through 
a quick connection located in the storage room. Each of the bulk tanks is monitored by observation of level through 
the tank wall. An operator transfers chemical from the bulk tanks to the day tank through a start/stop control 
station. The day tank is located on a weight scale for volume monitoring through an analog gauge. Two peristaltic 
pumps are manually controlled and feed three existing injection points; plant raw water upstream of the static 
mixer (pre-chlorination), settled water upstream of the filters (intermediate chlorination), and downstream of the 
transfer pumps (post-chlorination). The WTP can either dose at the intermediate chlorination point or the 
post-chlorination point but cannot dose both at the same time. 

Aluminum sulfate is utilized as a coagulant and is feed in one location to the raw water at the rapid mixer. A 
6,000-gallon bulk storage tank and magnetic drive transfer pump are located in the basement level. There is no 
ability to measure or observe the level in the bulk storage tank. An operator manually operates the transfer pump 
to fill the day tank located on the main level. A yardstick is used to monitor the level in the 100-gallon day tank. Two 
peristaltic pumps are used to feed alum to the rapid mixer. These pumps are monitored and adjusted manually as 
raw water quality changes. 

Hydrofluorosilicic acid is fed upstream of the rapid mixer and utilizes 150-pound drums for storage. There is no bulk 
storage tank for this system. A single peristaltic feed pump is used to dose fluoride. The system is located in the 
Chemical Storage Room. The drums are placed on a weight scale for volume measurement and are manually 
monitored. The feed pumps are also manually monitored and controlled.

2.6.5 Venturi Flow Meters 

The WTP uses venturi flow meters for the raw water flow, high service pumping, filter effluent, and filter wash 
water. Although venturi flow meter technology has existed for many decades, it is prone to inaccuracy if the 
pressure sensors are installed incorrectly or if the meter does not have the necessary distance from upstream or 
downstream disturbances (i.e., control valves, pumps, elbows, or other appurtenances). There is a need to replace 
the venturi flow meter with newer technology to improve raw water metering accuracy.

2.6.6 Electrical, Instrumentation and Controls 

2.6.6.1 SCADA System 

The City’s existing SCADA system is based on an industrial manufacturing platform. It predominantly monitors, 
rather than controls, the WTP. There is a need to upgrade the existing PLC and SCADA system to an industry 
standard to minimize both implementation and maintenance/repair costs. 

The main control panel (MCP) for the plant is flush-mounted in the wall to the corridor adjacent to the Laboratory. 
The rear of the panel extends into the Laboratory. The MCP contains three input/output (I/O) racks. Each rack 
contains a Direct Logic 205 programmable logic controller and various I/O modules. The MCP communicates with 
remote sites via radio. An operator interface terminal is mounted to the MCP. A desktop workstation is located in 



May 19, 2021 DRAFT Fishbeck | Page 20

Z:\2021\210443\WORK\REPT\ST CLAIR DWRF PROJECT PLAN.DOCX

the Laboratory and provides access to the SCADA system. The plant can control some operations through SCADA 
screens, but its primary function is for monitoring.

The DirectLogic PLC and I/O module line is still supported by Koyo Electronics Industries. The existing 205 PLC model, 
D2-09B-1, is a current model. The I/O modules are all also current and supported models. The PLCs and I/O modules 
are in good condition, as is the operator interface terminal. 

The plant was recently struck by lightning and the resulting event deleted some of the stored SCADA settings. This 
revealed a need for a lightning protection system for the plant. Because the plant does not have a large roof area 
and there is limited equipment on the roof, adding a lightning protection system is relatively inexpensive and would 
prevent future similar events. The radio and telephone system would also be tied into the lighting protection 
system. A historian and/or application backup server for the SCADA system would help in rectifying issues like this.

2.6.6.2 Electrical Components at the WTP

The plant receives a single utility service from DTE Energy. The medium-voltage service is stepped down via a 
utility-owned 300kVA, 13.2kV-480/277V pad-mounted transformer located on the east side of the plant. The 
transformer feeds an 800A, 3 phase, 4 wire Main Switchboard (MSWB) inside the plant. MSWB contains four 
sections, including a utility metering and surge protection section, utility power switch section, generator power 
switch section, and a 480/277V distribution section (LDP-2) containing multiple fused switches. The utility and 
generator power switches are kirk-key interlocked to prevent paralleling. 

480V power is further distributed in the plant via two motor control centers (MCCs). MCC-1 is located adjacent to 
MSWB. MCC-2 is located in the lower level of the plant. MCC-1 is a 600A, 3 phase, 3 wire, 3 section General Electric 
7700 MCC. MCC-1 contains the across-the-line starters for the three 50 hp high service pumps located in front of 
it. MCC-2 is a 600A, 3 phase, 3 wire, 3 section General Electric 7700 motor control center. MCC-2 contains the 
across-the-line starters for the three 20 hp transfer pumps located in front of it. MCC-2 also feeds the wash water 